Yjamato

Parts List

HIGH SPEED CYLINDER BED CHAINSTITCH MACHINE
WITH LEFT HAND KNIFE TRIMMING MECHANISM

VG3721-8

MODELS

VG3721-8 VG3721-8-WF1 VG3721-8-WF4
VG3721-8F VG3721-8F-WF1 -

% VAMATO SEWING MACHINE MFE. C0,LTD,



IN=YUZXNDRA

ZDI—Y Y R MEVG3721-140S1-8F, 148S1-8F, 156S1-8F, 164S1-8F2EAEFIICLTATA M
FERLUTWET,

EE1~15ICHERAEFLERHLTVE T,

BEE16~Y TEFLEETHLTVET,

=Y UZNCRHENTWE NS —DOTERREXAEXEERD LTWET,

LS DA (Parts No. DElcEBEINTWEY, )

[ 1HIEIONR—=YUZIMNIXHULT, SEZEShHRZRDLPLTVWET,
[ 1 AIXIBParts No, RU'RIJFEORIR

¢ FEO/I—YURNMZHULT, SEEMENEEARVCETILERDLTWEY,

BEIXOBO IR

Y TONX—VURNIRESNTWBERZE EXDOEIE. Parts No. (Bl Z L. 3500201) TEEWVWLE
ER

Y 0068011 D#H#BEIE. 0068011XiE68011 TTHEXTE W,

Y IFPFa1—TJHEXOERRIEEELESEBMSETIL,

BE. CONR—YVYUIANDOEHEFEIZ. ARICEDZTEINZIHEDBDEITD TS TETE L,

How to use this Parts List

The illustrations on this Parts List are drawn on the basis of VG3721-140S1-8F, 14851-8F, 156S1-
8F, 16451-8F.

The iterns from No.1 to No.15 contain the standerd model.

The following items included No.16 contain the submodel.

The dimension of Collar on this Parts List shows Inside diameter X Outside

diameter X Width.

Explanation of Marks (marked at the Side of Part No.)
[ 1 means this part is changed from the previous Parts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.
€ means this part and model is added to the previons Parts List.

How to place an order for the parts
¥ When placing an order for the parts from this Parts List, please clearly state the Parts No.
(e.g.3500207) which you require so that we can deliver the correct Parts to you.
Y¢ When the Part No.is “0068011" , please place an order for the part by showing “0068011"
or “68011" .
¥  When ordering Air Tube, please inform us of the Part No. and the length.

This Parts Listis subject to change without notice,



Contents

EP/Y

MISCELLANEOUS COVERS(1) HIIX—EFR (1) 1
MISCELLANEOUS COVERS(2) FIX—BR (2) 2
MISCELLANEOUS THREAD EYELETS HIEBIR 3

MISCELLANEOUS BUSHINGS & EYE GUARD

7y aRUPAH—RER 4

NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM

HESRUCTHEE 5

UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM

F@MRUCHRBEVEE 6

NEEDLE BAR MECHANISM StEEps 7
PRESSER FOOT MECHANISM HIEE 8
SPREADER MECHANISM BRI —/IRBE 9
LOOPER DRIVING MECHANISM IL—I\1E 10
FEED DRIVING CONTROL MECHANISM XY A E 11
FEED DRIVING MECHANISM XY BE 12
KNIFE DRIVING MECHANISM X AEE 13
MISCELLANEOUS SUCTION PIPE BA EEAHR 14
LUBRICATING MECHANISM MR 15

PULLER MECHANISM EXCLUSIVE PARTS(1)

77— EHBMA(1)16

PULLER MECHANISM EXCLUSIVE PARTS(2)

75— ERBM(2)17

PULLER MECHANISM EXCLUSIVE PARTS(3)

75— HEERABM(3)18

VG3721-8 EXCLUSIVE PARTS

Y7ETFILEREMAE 19

VG3721-8-WF1 EXCLUSIVE PARTS

Y7ETFINERBM 20

VG3721-8-WF4 EXCLUSIVE PARTS

H7ETLERAEM 21

EXTRA PARTS FERA 22
THREAD STAND RILE 23
ACCESSORIES 7Y )EBERF 24
WARNING LABEL BESRL 25
LIST of MAIN SPARE PARTS FERMYRA b 26

INDEX

EE] : 27




VvG3721-8



MISCELLANEOUS COVERS(1)
L

AN—BE®R(T)

RefNo Parts No. Description m A Amt. Req
1 3500201 Top Cover - 1
2 110045 Screw(M4-0.7 X 12) Ry 11
3 3500430 Top Cover Gasket EARIR—=RyF> 1
4 0068011 Oil Sight Window F 1 IVRERRAR 1
5 0020759 Top Cover Seal Plug EANR—F 2
6 3500207 Head Cover Ny RA/IN— 1
7 3500431 Head Cover Gasket ~y RHIR—=IRy F 1
8 3500014 [0093864] Seal Plug B 1
9 390164 “VG” Emblem VGIVJL A 1

10 3501566 Side Cover(Lower) R+ HIN—(T) 1
11 110048 Screw(M4-0.7 X 10) Exy 3
12 3500215 Side Cover Gasket BREFHN—/CyF Y 1
13 3500213 Side Cover Hinge Pin BREEHN—E IV 1
14 160000 Screw(M3-0.5 x 3) xRy 2
15 0037164 Spring JAS-S 1
16 3500216 Oil Defender iR 1
17 006233 Screw(M3-0.5 x 5) =8 2
18 3501563 Side Cover(Upper) BT HN—() 1
19 0094201 Side Cover Hook BEFHN—T v 1
20 110012 Screw(M4-0.7 X 5) xRy 1
21 3501564 Extension Cover TURTFTYYarhiN— 1
22 110001 Screw(M4-0.7 X 5.4) bxy 2
23 3501565 Suction Pipe Cover BAE S — 1
24 000538 Washer Ty 2
25 110008 [007627] Screw(M4-0.7 x 5)}[M4-0.7 X 6] [t $) 2
26 3500007 Wind Guide Plate BENIK 1
27 110013 Screw(M4-0.7 x 8) bzy 3
28 0020137 Drain Hole Seal HiRFRI Ny F 1
29 005075 Screw(3/8-24 X 8) piitr e 1
30 3500005 Oil Reservoir Gasket b A S 1
31 3500004 Oil Reservoir pi:l-r 1
32 120016 Screw(M8-1.25 x 20) =87 4
33 340000 Machine Frame Supporting Bar Ny RXTH 4
34 6209401 [2049401] Serial Number Plate MEIL—H 1
35 4109410 [4109403] Model Plate(See the below) AR (TER) 1
36 000726 Rivet IEASR 4

Note : Order for Model Plate must be accompanied by model designation(including symbols of gauge

and devices).

(F) BER 2 IS OB IS (Y — U RE. WIFEEEU)Z BRI E (L E 0,

VvG3721-8



VG3721-8



MISCELLANEOUS COVERS(2)
PR S

HN—EF(2)

2

RefNo Parts No. Description m 4 Amt. Req
1 3500224 Cloth Plate(Large) JAX7L—MX) 1
2 120009 Screw(M4-0.7 X 12) =3 2
3 3501575 Slide Cover BUR 1
4 3500227 Crank Chamber Cover FhAHIX— 1
5 3500228 Crank Chamber Cover Gasket FHRIR—=IRy F> 1
6 130003 Screw(M4-0.7 X 7.3) xRy 7
7 0020052 Seal Plug = 1
8 3500432 Bracket Cover Gasket TSy NHR—IyF 1
9 3100016 Bracket Cover TS50y MANR— 1

10 110013 Screw(M4-0.7 x 8) = 11
11 3500012 Seal Plug i 2
12 3500014 [0093864] Seal Plug 55 2
13 0065275 Seal Plug 55 1
14

15 3501779 Stitch Plate Holder #HiIRE 1
16 110041 Screw(M4-0.7 X 8) i) 7
17 3501584 Fabric Guide wHHCR 1
18 330011 Seal Plug E 3
19 003655 Screw(M4-0.7 X 10) xRy 1
20 000015 Nut ab 2
21 000651 Knock Pin STy 2
22 3500223 Front Cover Hinge [ E A AC 1
23 110016 Screw(M4-0.7 X 14) ERY 2
24 170001 Screw(M4-0.7 x 8) xRy 2
25 300100 Conical Spring Washer mNRRTy v 4
26 160001 Screw(M4-0.7 X 4) Ry 2
27 3501570 Front Cover(Lower) IR H/—(T) 1
28 110031 Screw(M4-0.7 X 12) xRy 1
29 3500226 Cushion A4 2
30 000924 Seal Plug B 2
31 110009 Screw(M4-0.7 x 8) =) 2
32 000538 Washer Ty 7
33 3501585 Folder(Right) Holder EHB)E 1
34 3501583 Folder(Right) BwBEIEREG) 1
35 3501573 Folder Support ERRETHR 1
36 110017 Screw(M5-0.8 x 8) Ry 2
37 3501580 Folder(Left) w3 EHR(E) 1
38 110008 Screw(M4-0.7 X 5) xr 1
39 3501581 Folder Spacer EBHEAR—Y 1
40 004173 Screw(3/32-56 x 2.4) xRy 1

Ref. No. 41 to 55  See the following page.

VvG3721-8



vG3721-8



MISCELLANEOUS COVERS(2)
RSN S

A IN—BR(2)

2

Ref.No Parts No. Description m A Amt. Req
41 3501574 Supplementary Cover #hBhS3/K— 1
42 110002 Screw(M3-05 X 5) JI= 5

43 3501571 Folder Bracket BHEITZTv A ]
44 110011 Screw(M5-0.8 X 10) Exy 2
45 3501539 Chip Guard VE%E R 1
46 110079 Screw(M4-0.7 x 8) IRy 2
47 3501572 Front Cover(Upper) mifAF H/8—(L) 1
48 3500233 Thread Take-up Cover(Front) H LS — () 1
49 007627 Screw(M4-0.7 x 6) IRy 2
50 190078 Screw(M4-0.7 X b) INRETRY 2
51 0094201 Cover Latch Spring AN—Z vy FNX 1
52 110012 Screw(M4-0.7 X 5) Ry 3
53 3500008 Oil Cooling Fan Cover BET 7 hN— 1
54 3500230 Ball Bearing Holder RF7ZYVTHT 1
55 3200013 Belt Cover Support N ANR-FT 1

VG3721-8



@T | . - - 52
\\ @ \%
m s0 2

“ ) 4 0§ 28 55

N

4 54

VG3721-8



MISCELLANEOUS THREAD EYELETS
S

REBRER

3

RefNo Parts No. Description m A Amt. Req
1 0024084 Thread Tension Spring Cap FERAF/NRFEY Y S (L) 5
2 0024083 Tension Spring Bushing FEFw MEIJIEA 5
3 0030255 Tension Spring(Needle) REFINR(BHR) 3
4 0032952 Tension Spring(L.ooper, Top Cover) HEFINRL—IN 2
5 0080071 Thread Tension Spring Retainer HRFEFNRFE Y I(T) 5
6 000177 Felt Zx)Lhk 5
7 0031111 Tension Disc RFEFI 10
8 290029 Tension Post RFTFE 5
9 0090812 Tension Post Ferrule RETFEREL 5

10 3500287 Tension Disc Separator HIB AR 1
11 0090856 Tension Disc Eyelet HFAFMAE 5
12 0090807 Thread Lead-in Guide RIATFERE 5
13 3500286 Tension Post Support RFEFH 1
14 110013 Screw(M4-0.7 x 8) Exy 9
15 3500284 Thread Guide Plate REAMR 1
16 0020119 Thread Eyelet Pipe(Short) B/ 7 (5T) 2
17 3500285 Thread Eyelet Pipe Holder B/ T 1
18 3500450 SP Device, C. Set S PEE ) 1
19 3500281 Needle Thread Eyelet Bracket HRER 1
20 350009 Tapping Screw(3 X 6mm) FyEvRT 2
21 3100384 SP Container SP&>Y 1
22 3100386 Felt SP7z)Lb 1
23 3500451 Needle Thread Eyelet #hRE 3
24 110054 Screw(M3-0.5 x 3.5) = 8
25 3500269 Top Cover Thread Eyelet(Upper) B RE((L) 1
26 110009 Screw(M4-0.7 X 8) kxy 4
27 3500202 Needle Thread Take-up Guard HARBUA—R 1
28 130003 Screw(M4-0.7 X 7.3) hxry 2
29 3500466 Needle Thread Guide #HRZT 1
30 000538 Washer vy 1
31 007627 Screw(M4-0.7 X 6) xRy 1
32 3500270 Top Cover Thread Guide B U REA 1
33 3500238 Eyelet Holder Stopper AbLFRERA b/ 1
34 3500271 Top Cover Thread Eyelet U NRATFRE 1
35 001818 Tension Post REFETE 1
36 0037108 Top Cover Tension Disc JNERFm 4
37 0035813 Top Cover Tension Spring #URPTF/R 1
38 000360 Nut ;v 1
39 3500232 Thread Take-up Eyelet Bracket HhbLREE 1
40 3500234 Thread Take-up Cover{Rear) BILHNR—(8) 1

Ref. No. 41 to 55 See the following page.

VG3721-8



rAS
\r‘ ’
L
)
- .
= N
,
X
CD \
NS 2
\ ) =S
R\

17
Q /

7 \
/
.
7 [
, A Ny

[« NN
N
0
N
)

\
W
\
ﬂ 0S %
\ \
N
3 \
s
X

VG3721-8



MISCELLANEOUS THREAD EYELETS
e

3

Ref.No Parts No. Description m B Amt. Req
41 006202 Screw(M4-0.7 X 6) Exy 2
42 3500237 Latch Spring ZYyFINK 1
43 3500240 Thread Take-up Eyelet Holder 51 LRER 1
44 170010 Screw(M4-0.7 X 4} xRy 1
45 300100 Conical Spring Washer M/RRT w2+ 1
46 000669 Washer vy 1
47 3500245 Thread Take-up Eyelet(Left) HLKRE(E) 1
48 3500246 Thread Take-up Eyelet(Right) HLREB) 1
49 110027 Screw(M2.5-0.45 X 3.5) xRy 2
50 3500242 Looper Thread Guide JL—ICRERN 1
51 3500247 Looper Thread Eyelet W—IVNEATFRE 1
52 0032426 Looper Thread Retainer Spring INBFIRR 1
53 170042 Screw(M3-0.5 x b) =87 1
54 3500250 Looper Thread Eyelet(Center) JL— I CRIE () 1
55 3500249 Looper Thread Eyelet(Right) JL—ICRE(G) 1

VvG3721-8






MISCELLANEOUS BUSHINGS & EYE GUARD

Ty 1 ROT7A H— KBRS

e —

Ref.No Parts No. Description m B Amt. Req
1 110116 Screw(M10-1.5 x 4) xRy 1
2
3
4 310106 LLaced Wire(¢ 3 X 130mm) - 1
5 3100099 Presser Bar Bushing BrEITvya 1
6 3204021 Qil Seal dAII—=I 1
7 3500095 [3100100] Spreader Driving Bar Bushing B RIL—IETYy 1
8 0063055 Oil Seal F1IL—IL 1
9 3500050 Oil Seal AN —II 1

10 3500044 Needle Thread Take-up Bushing(Front) $t5#i&YV &7 v 2 2 (A1) 1
11 3500045 Needle Thread Take-up Bushing(Rear) #H#ig&VET v > 1 (1) 1
12 3500047 Spreader Driving Shaft Bushing(Left) & %/L—/@~7 v > 2 (k) 1
13 3500048 Spreader Driving Shaft Bushing(Right) #fi') skJL—/S8#7 " 2 1(F) 1
14 3500041 Oil Seal FAI2—= 1
15 3500046 Foot Lifter Lever Bushing BIBr#@Ty>a 2
16 000195 Oil Wick(No.4-175mm) SHE 1
17 3500021 Lower Shaft Bushing(Left) T 7 v a (k) 1
18 3500407 Oiling Felt Wm7z)L b 1
19 3500040 Oil Seal FAN—Ib 1
20 3500022 Lower Shaft Bushing(Right) TE 7y 22 (h) 1
21 3500030 Feed Bar Lift Shaft Bushing(Left) %Y ETE#T vy a(k) 1
22 3500039 Oil Seal A=l 2
23 3500031 Feed Bar Lift Shaft Bushing(Middle) RKYLET#HTv>a(h) 1
24 3500032 Feed Bar Lift Shaft Bushing(Right) EYET#HTy2am) 1
25 3500025 Feed Bar Shaft Bushing(Left) EUET v a (k) 2
26 3500028 Differential Feed Bar Shaft Bushing{Middle) 81k U E# 7w > 2 () 1
27 3500029 Differential Feed Bar Shaft Bushing(Right) BhZUE# T v > 2 (H) 1
28 3500026 Feed Bar Shaft Bushing(Middle) EVET v 1 (H) 1
29 3500027 Feed Bar Shaft Bushing(Right) EUET v a(h) 1
30 3500023 Main Feed Lever Shaft Bushing(Left) #XY L /N\—#7 v a1 (k) 1
31 3500024 Main Feed Lever Shaft Bushing(Right) %% U L/\—#7 v > 2(fH) 1
32 3500033 Needle Guard Holder Bushing(Front) #25 &7 v > a(Hl) 1
33 3500034 Needle Guard Holder Bushing(Rear) #2587 v ¥ a (&) 1
34 3500035 Differential Lever Shaft Bushing(Left) ZELN\—87 v > a (k) 1
35 3500036 Differential Lever Shaft Bushing(Right) Z&1L/\—87 v ¥ 1 (H) 1
36 3100006 Seal Plug B 2
37 3500037 Looper Driving Shaft Bushing(Front)  JL—/S87 v 2 2 (f) 1
38 3500038 Looper Driving Shaft Bushing(Rear)  JL—/t#7 v ¥ 1 (&) 1
39 3500203 Eye Guard, Complete Set , 71 H—R{E) 1
40 3500204 Air Wiper Bracket IFZIAIRT3Ty k 1

Ref. No. 41 to 55  See the following page

VG3721-8



VVVVVVVV



MISCELLANEOUS BUSHINGS & EYE GUARD

Ty yvaROTFAH— RER4S

Ref.No Parts No. Description m 4 Amt. Req
41 110009 Screw(M4-0.7 X 8) xRy 2
42 000538 Washer A 2
43 3500205 Eye Guard Holder FAH—RE 1
44 170044 Screw(M4-0.7 X 7) Lxr 1
45 300104 Wave Washer BTy 1
46 000538  [000663] Washer Ty 1
47 000022 Nut Fv bk 1
48 3500206 Eye Guard FAH—-R 1
49 110076 Screw(M3-0.5 x 6) IExy 2
50 3500208 Stopper Spring S FAVAES 1
51 110030 Screw(M3-0.5 x 2.6) xRy 1
52 000014 Washer Ty iy 2
53 3500309 [3204020] Oil Seal A= 1
54 3500096 & Sponge fEHARy Y 1
55 000397 & Oil Wick (® 2 X 1Tmm) S 1

vG3721-8



VG3721-8



NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM #5%4 R " Tahigses

)
|

RefNo Parts No. Description m A Amt. Req
1 3500101 Pulley AL 1
2 300005 Washer Tviy 1
3 120012 Screw(M6-1 X 20) ERY 1
4 160005 Screw(M6-1 x 8) kxy 4
5 160007 Screw(M6-1 x 6) xRy 4
6 3500104 Oil Cooling Fan Unit WHIT7 7 > (#H) 1
7 160001 Screw(M4-0.7 x 4) xy 4
8
9 3260010 Main Shaft Sprocket(Lower) NI~ T—U(TF) 1

10 3100131 Ball Bearing(Middle) R—=IARF Y > (Fh) 1
11 3100132 Lower Shaft(Right) TH(H) 1
12 3100122 Oil Pump Driving Worm Dt —AIs 1
13 3100127 Counterweight(Small) RSV RTIA RN 1
14 110009 Screw(M4-0.7 X 8) =7 2
15 3100123 Ball Bearing(Left) R—=ILRF Y 7 (k) 1
16 3500109 Lower Shaft(Middle) THE(F) 1
17 160004 Screw({M6-1 X 4.8) Ry 2
18 001107 Spring Pin(® 2 X 8mm) A7V 4
19 3500456 Lower Shaft(Left) T# () 1
20 310100 Oil Wick(d 44 x 100mm) pi: PN 1
21 160003 Screw{M5-0.8 X 5) xRy 1
22 3500165 Needle Guard Eccentric #HEsrIEEY 1
23 3500166 Needle Guard(Front) Lever #$=o (EN B 1
24 110022 Screw(M3-0.5 x 10) [l =87 2
25 3500413 Felt 7xlbb 1
26 3100241 Needle Guard(Front) Holder #HZoEne 1
27 3139200 Needle Guard(Front) 24 (/1) 1
28 110036 Screw(M3-0.5 x 6.5) =87 2
29 3500167 Needle Guard(Rear) Lever S (#)Bi 1
30 3100245 Needie Guard(Rear) Holder H=r (B Ae 1
3] 3108201 Needle Guard(Rear) #§HZT () 1
32 3500419 Needle Guard Lever Cover =B AN~ 1
33 110012 Screw(M4-0.7 x 5) Ry 2

VG3721-8



VG3721-8



UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM L#Rk Odthig ) #1E

6

Ref.No Parts No. Description m & Amt. Req
1 3500051 Handwheel NV RIRA—JL 1
2 000989 Handwheel Mark N RRA =X —7 1
3 160005 Screw(M6-1 x 8) kxy 5
4 160007 Screw{M6-1 X 6) kxR 16
5 0092305 Magnet NTRw b 1
6 3500054 Ball Bearing R=IRFPU>T 2
7 3100129 Handwheel Adapter FITE 1
8 3500056 Timing Belt(550-5GT-12) FALZINIL 1
9 3260011 Upper Shaft Sprocket(Upper) NI ST —=U(L) 1

10 3500069 Timing Belt(384-3GT-8) YA INRILE 1
11 3500068 Upper Shaft Sprocket(Upper) NILsZ—-U (L) 1
12 3100275 Upper Shaft(Right) LEi(E) 1
13 3100283 Upper Shaft Joint _EEhiRF 1
14 3100127 Counterweight(Small) NSRRI A NN 1
15 110009 Screw(M4-0.7 x 8) Exy 2
16 3500448 Oil Sleeve FAIWRY—=T 1
17 3500441 Upper Shaft(lLeft) _HEh () 1
18 3500444 Connecting Rod, C. Set i) 0w R{ER) 1
19 3500445 Needle Thread Take-up Eccentric i PR e o e 1
20 160003 Screw(M5-0.8 X b) Exy 4
21 3500446 Connecting Rod grguoy R 1
22 120001 Screw(M4-0.7 X 14) Exy 2
23 3500066 Driving Lever iR Ehi 1
24 120013 Screw(M6-1 X 15) Exy 2
25 2100218 Driving Shaft Thrust Ring AZARNIDYT 1
26 000555 Washer A 1
27 000600 Spring Washer ATV T Ty 1
28 120015 Screw{M5-0.8 x 10) xy 1
29 3500065 Driving Shaft Brig 1
30 3500067 Bracket HRigUA 1
31 000667 Spring Washer ATV T Ty v 1
32 3500465 Needle Thread Take-up AR RE 1
33 110106 Screw(M4-0.7 x 8) jl= 87 2
34 3500442 Collar ho— 1
35 110135 Screw(M5-0.8 X 7) kxy 1
36 310132 [310124] Oil Wick(® 4.2 x 16mm)[d 4.2 X 20mm] HS 1
37 3500062 Upper Shaft Sleeve, C. Set FEIRU—T(#8) 1
38 3500064 Upper Shaft Sleeve @z y—-7 1
39 160004 Screw(M6-1 X 4.8) xy 1
40 0093154 Ball Bearing R=IRF YT 2
41 3500072 Adapter(Right), C. Set 7 TI(E) ) 1
42 3500073 Ball Bearing IN=IRF YT 1
43 3500076 Adapter FETH 2
44 3500071 Looper Thread Take-up Shaft R N L 1
45 3500070 Thread Take-up Shaft Sprocket(Lower) N)L k77— (F) 1
46 3500074 Adapter(Left), C. Set T TG (E)(HE) 1
47 3500075 Ball Bearing IR—=NWRF YT 1
48 3120072 Looper Thread Take-up L—ICRERF I A 1
49 006212 Screw(M5-0.8 X 6) xR 2
50 310099 Ol Wick(® 3.3 x 30mm) RS 1
51 110012 Screw{M4-0.7 x b) Xy 1
52 160041 [160003] Screw(M5-0.8 x 8)[M5-0.8 x 5] IExy 1

VG3721-8



VG3721-8



NEEDLE BAR MECHANISM
PSS

stERE

4

Ref.No Parts No. Description m B Amt. Req
1 330017 Seal Plug B 1
2 3500310 & Needle Bar & Needle Bar Bushing, C. Set &t - #H&7 v > 1 (1) 1
3 3500100 [3200111]1 Needle Bar Bracket s+ 1
4 110035 Screw(M4-0.7 X 10) Exy 1
5-1 0093351 ¢ Needle Clamp(32) gk X 1
5-2 0093352 & Needle Clamp{40) gk X 1
5-3 0093356 Needle Clamp(48) g1k X 1
5-4 0093357 Needle Clamp(56) g1k X ]
5-5 0093358 ¢ Needle Clamp(64) Fipl el 1
6 _— Needle(UY x 128 GAS) & 3
7 0093365 Top Cover Thread Eyelet #iVRE 1
8 001900 Screw(1/8-44 x 2.4) xRy 4
9-1 3508097 & Stitch Plate(32S1) #Hik 1
9-2 3508098 ¢ Stitch Plate(40S1) #ik 1
9-3 3508099 Stitch Plate(48S1) £k 1
9-4 3508100 Stitch Plate(56S1) iR 1
9-5 3508101 & Stitch Plate(64S1) #iR 1

10 009142 Screw(9/64-40 X 4.8) xRy 2
11 3500615 Counterweight NSV ZATTA b+ 1
12 110011 Screw(M5-0.8 X 10) xRy 2
13 160029 Screw(M8-1.25 X 8) kExy 2
14 3500091 Connecting Rod, Complete Set grEOY RER) 1
15 3200112 Connecting Rod #HEOY R 1
16 0093212 Roller Bearing Z—RILRFIT 1
17 3500617 Eccentric Pin Plate IFtvyEry7Lb—h 1
18 130002 Screw(M3-0.5 X 6) Ry 1
19 3500616 Eccentric Pin tHETFEEY 1
20 000308 Felt(25 x 3 X 30mm) )bk 1
21 330000 Seal Plug i 1
22 3200118 Needle Bar Guide, C. Set FHEESEA(1E) 1
23 3200116 Needle Bar Guide HHEREN 1
24 0093186 Slide Block HERAE 1
25 009749 Screw(M4-0.7 X 16) = 2
26 3100338 Sponge WRANRY Y 1
27 110059 Screw(M35-0.6 X 7) Exy 1

VvG3721-8



ITIDITN L )

E))

r———

‘.H

VG3721-8



PRESSER FOOT MECHANISM
-

IR

8

RefNo Parts No. Description m A Amt. Req
1 0077270 Presser Spring Regulator BBy 1
2 000445 Lock Nut AwoFwhk 1
3 0065372 Presser Bar Spring(Outer) HIE/INR(K) 1
4 3500304 Presser Bar Connecting Brackst ArfEx 1
5 110031 Screw(M4-0.7 X 12) kxy 1
6 0093483 Presser Bar Guide HIBRA 1
7 004441 Screw(11/64-40 x 16) = 2
8 0060142 Presser Bar Spring(Inner) TR/ R () 1
9 3100110 Presser Bar BIE 1

10 3100112 Finger Guard T HA-R 1
11 110002 Screw(M3-05 X 5) kxy 1
12 0093611 Oil Protector Ring mypy U s 1
13 3100310 Collar{(9 x 17 X 7mm) HZ— 1
14 150001 Screw(M4-0.7 X 4) xRy 1
15 0020271 Thread Chain Cutting Knife FzAvhvHy 1
16 110054 Screw(M3-0.5 x 3.5) TRy 1
17-1 3507060 ¢ Presser Foot, C. Set(40) I (48) 1
17-2 3507064 Presser Foot, C. Set(48, 56, 64) I (f8) 1
18

19 110004 Screw(M3.5-0.6 X 8) kRrY 1
20 3107303 Presser Foot Spring(lLeft) IR /R (E) 1
21 130016 Screw(M2.5-045 x 6) Ry 4
22 3107306 Presser Foot Hinge Pin(56, 64) ol B 1
23 110084 Screw(M3.5-05 x 4.2) kxy 1
24 000327 Lock Nut Avo+wy bk 1
25 260006 Adjusting Screw(1/8-44 x 9.5) FERY 1
26 004154 Screw(3/32-56 X 2.2) =S 1
27-1 3507061 ¢ Presser Foot Stitch Tongue(40) HIM 1
27-2 3507065 Presser Foot Stitch Tongue(48, 56, 64) T /M 1
28 3500305 Cap w7 1
29

30 3500296 Presser Foot Lifter BrmY 1
31 170041 Screw(M5-0.8 X 3.5) kxR 2
32 3500300 Lifter Shaft HBIEs# 1
33 2100267 Collar(10 X 17 X 8mm) Nz 1
34 160001 Screw{M4-0.7 x 4) Exy 2 -
35 3500293 Lifter Shaft Lever BIErmL/— 1
36 005650 Screw(M5-0.8 X 14) xRy 1
37 0068181 Spring A3 1
38 3500294 Lever Link LIR=U>o 1
39 3500291 Lifter Lever WIrHs L~ 1
40 000487 Wave Washer BTy v 1

Ref. No. 41 to 62

See the following page.

VG3721-8



VvG3721-8



PRESSER FOOT MECHANISM
o

TR

8

RefNo Parts No. Description m B Amt. Req
41 300005 Washer Ty 1
42 120010 Screw(M6-1 X 10) lExy 1
43 2110361 Spring . JUE i
44 2100194 Lifter Lever Holder BB L—5 1
45 340003 Knock Pin{¢ 5 X 20mm) oy 1
46 3500295 Lifter Lever Stopper HIBTL K= hwIX 1
47 120006 Screw(M6-1 X 12) kRY 2
48 000206 Lock Nut Ovo+vk 1
49 110118 Screw(Mb-0.8 x 22) Exy 1
50 3500299 Tension Release Lever Connector FIE A BUERER 1
51 170038 Screw(M4-0.7 X 5) xRy 1
52 170009 Screw(M4-0.7 x 4) Ry 1
53 3100533 Tension Release Lever SAEA B 1
54 120001 Screw(M4-0.7 X 14) Exy 1
55 3500292 Tension Release Shaft SRAE A 1
56 0063515 Thread Pull-off Lever HRIEALXN— 1
57 000690 Spring Pin(4 X 16mm) ATV Ty 1
58 0094390 Tension Release Adjusting Eccentric ARIEXIRFAEI IO 1
59 0095334 Swing-proof Spring BiiR/ R 1
60 001170 Screw(9/64-40 x 12) IExy 1
61-1 3107273 Fabric Presser(width 6.2mm) HHEL 1
61-2 3107274 Fabric Presser(width 12.6mm) HET 1
62 001228 Screw(3/32-56 x 3.2) 1= 2

VG3721-8



VG3721-8

o--«(®




SPREADER MECHANISM

B Y RJIL— IS

9

Ref.No Parts No. Description m A Amt. Req
1 3500081 Spreader Eccentric, C. Set BU I+t (R) ]
2 3500082 Spreader Eccentric ) TEEY 1
3 160003 Screw(M5-0.8 X 5) Exy 2
4 3500084 Spreader Connecting Rod BUOw R 1
5 110009 Screw(M4-0.7 x 8) Exy 1
6 300006 Washer AR o 1
7 3100309 Adjusting Lever Pin eI L N—E > 1
8 000528 Washer Ty 1
9 100003 Nut(M6-1.0) PAVAN 1

10 3500086 Spreader Adjusting Lever B ERERL /N— 1
11 120013 Screw(M6-1 X 15) bxy 1
12 3160138 Driving Shaft J— )& 1
13 0032646 Collar(12 x 20 X 8mm) N>— 1
14 009604 Screw(11/64-40 X 55) =z 2
15

16 3100305 Rocking Arm J—IXRY B 1
17 160007 Screw(M6-1 X 6) =37 2
18 0063051 Rocking Pin =RV E Y 1
19 310094 Oil Wick(¢ 3.3 x 15mm) HE 1
20 0063053 Spreader Bar J—I 1
21 0063056 Bushing Ring Ty vy 1
22 0063057 Collar(10 X 18 X 7mm) - 1
23 009526 Screw(9/64-40 X 4.4) xRy 2
24 3100307 Spreader Holder B RIL—INE 1
25 3509320 Spreader B RIL—X 1
26 110031 Screw{M4-0.7 X 12) xRy 2
27 2100218 & Thrust Ring ASANIYT 1
28 3500097 & Thrust Sheet(Small) RZARY—FN 1

VG3721-8



VvG3721-8



LOOPER DRIVING MECHANISM
o

JL— I

10

Ref.No Parts No. Description m Amt. Req
1-1 3109300 Looper(32, 40, 56, 64) JL—/% 1
1-2 3109302 Looper(48) JL—IX 1
2 160040 Screw(M4-0.7 x 5) xy 1
3 3180100 L ooper Holder I—IRE 1
4 110039 Screw(M3.5-0.6 x 10) xRy 1
5 300500 Spacer(Fiber) AR—=H(T 71NN} 3
6 3500320 ¢ Looper Bar & Looper Bar Bushing, C. Set J—IN8 - JL—IET vy a(iE) 1
7 160024 Screw(M6-1 X 8) xRy 2
8 3500250 [3500274] Looper Thread Eyelet(Left) IL—ICRE () 1
9 110054 [1T10101] Screw(M3-05 x 35)[M3-0.5 X 3] =% 1

10 0010017 Bamboo Joint N> THkF 1
11 3500426 Oil Tube(3 x5 X 110mm) AANFa~T 1
12 3100205 O-ring(P12) ovuvy 1
13 3500179 Looper Bar Guide W—IEAAR 1
14 3100157 Slider 215 1
15 3100158 Slider Holder R4 T E 1
16 110005 Screw(M3.5-06 X 12) xry 2
17 3100159 Slider Presser A4 TRy 1
18 160001 Screw(M4-0.7 X 4) Ry 1
19 3500180 Thrust Washer RAZANTY 2y 2
20 330016 Seal Plug 5 1
21

22 3500178 Slide Block 2S5 R7Ov Y 1
23

24 110019 Screw(M5-0.8 X 3.5) xRy 1
25 300000 Washer Yy 2
26 100002 Nut Fvhk 1
27 3500458 LLooper Rocker Connecting Rod, C. Set JL—/gi# 0Oy R (#8) 1
28 3500459 Looper Rocker Regulating Eccentric  JL—/\Ei#& ¥ &> 1
29 160003 Screw(M5-0.8 x 5) IExy 1
30 0065389 Roller Bearing Z—RIRFUT 1
31 3100149 Looper Rocker Connecting Rod JL—NEiEaOy R 1
32 3100151 Looper Rocker Adjusting Pin LI RIREEHE 1
33 340001 Spring Pin(¢ 1.5 X 4mm) A 27 A 1
34 3500460 Looper Connecting Rod JL—/ROv k& 1
35 110043 Screw(M4-0.7 X 14) = 2
36 120049 Screw(M4-0.7 X 16) xRy 2
37 2110191 Connecting Rod Swing-proof RL1EX 2
38 3100142 Looper Driving Lever J— /e 1
39 160043 [160024] Screw(M8-1.25 x 8)[M6-1 x 8] Exy 2
40 000637 Seal Plug B 1
41 3500174 Looper Rocker Arm =R B 1
42 120013 Screw(M6-1 X 15) Exy 1
43 3100146 Thrust Washer RAZANTY Ty 3
44 3100145 Thrust Roller Bearing AZARRFZYY 2
45 3500172 Looper Shaft JL— /e 1
46 000740 Seal Plug B 2
47 000623 Gasket Iy F 1
48 3500461 Looper Connecting Rod, C. Set =Ry R{ER) 1
49 3500309 ¢ Oil Seal A= 1

VG3721-8



11

VG3721-8



"FEED DRIVING CONTROL MECHANISM
PR S

AIK Y SR EHAE

1

1

Ref.No Parts No. Description m & Amt. Req
1 3500147 Differential Feed Rocker Arm, C. Set gz Y SR&IKE () 1
2 3500148 Differential Feed Rocker Arm HIX V) AR 1
3 120013 Screw(M6-1 x 15) =S 1
4 3500149 Differential Regulating Slider RV REHA TS 1
5 3500152 Differential Link =gy 1
6 3500154 Differential Feed Regulating Link BIXUERERY >0 1
7 3200215 Retaining Ring ARy FUVYT 1
8 3500146 Differential Feed Shaft Arm B Y Ehik 1
9 310096 Oil Wick(¢ 5 X 130mm) piFY 1

10 3501818 Differential Feed Shaft B% | B 1
11 2100249 Connection Bushing(Front) BV YUY Ty a(F) 1
12 3500143 Differential Feed Bar Connection gEY U T 1
13 300000 Washer A Y 2
14 110046 Screw(M5-0.8 X 12) xRy 1
15 110021 Screw(M5-0.8 x 18) xRy 1
16 3500142 Connection Bushing(Rear) B YUY I Ty a(tR) 1
17-1 3509039 ¢ Differential Feed Dog(32, 40) B 1
17-2 3509036 Differential Feed Dog(48, 56, 64) B 1
18 3509037 Main Feed Dog #ix) 1
19 110004 Screw(M3.5-0.6 X 8) jl2=) 2
20 3500151 Linear Block yZ—rJavy 1
21 3500150 Linear Guide DZFHAIR 1
22 160001 Screw(M4-0.7 X 4) xRy 3
23 3500153 Linear Link yZ—ru>y 1
24 0068202 Retaining Ring Abw Yy 2
25 2100253 Linear Link Pin 5 Ry ) /N 1
26 3500155 Differential Feed Lever(Left) EZHHL/I—(E) 1
27 160004 Screw(M6-1 X 4.8) =37 1
28 3500156 Differential Feed Lever Shaft ZE)L/N—8h 1
29 2100267 Collar(10 x 17 X 18mm) - 1
30 3500157 Spring A3 1
31 340003 Knock Pin(¢ 5 X 20mm) VAR 1
32 3500158 Differential Feed Lever(Right) =8 R—(A) 1
33 000690 Spring Pin(¢ 4 X 16mm) RIUvTEY 1
34

35 000010 Conical Spring Washer MK Ty > 1
36 3500161 Lock Nut OvZ+rvhk 1
37 190004 Screw(M6-1 X 85, M4.5-0.5 X 3) IRy 1
38 3500160 Differential Feed Graduations EEHER 1
39 110045 Screw{M4-0.7 x 12) Exy 2
40 3101754 Adjusting Screw FIvRY 1
41 2100264 Adjusting Block FIv AT 1
42 2100259 Spring A3 1
43 001123 Washer WA A 1
44 0034293 Retaining Ring Abhy 77Uy 1
45 0020350 Differential Feed Lever Stopper EFLN—Xby X 1
46 000669 Washer AV 1
47 000600 Spring Washer ARV T Ty 1
48 005049 Screw(M5-0.8 X 8) Ry 1
49 120011 Screw(M6-1 X 18) Exy 1
50 0013208 [3200215] Retaining Ring Ahy YUY 1

VG3721-8



12

VG3721-8



FEED DRIVING MECHANISM
S

= HEE

12

RefNo Parts No. Description m 4 Amt. Req
1 3500131 Feed Bar Driving Shaft Lever =Y EhE 1
2 120013 Screw(M6-1 x 15) bxy 1
3 3500130 Feed Bar Link Pin EYY oY 1
4 3500129 Feed Bar Link({Long) FEIDI (R 1
5 160002 Screw(M4-0.7 X 5) Exy 3
6 3100195 Feed Bar Link(Short) ®VY 2T (HE) 1
7 3100193 Feed Bar Connecting Rod Pin EUOY REY 1
8 3500128 Feed Bar Connecting Rod =UOv R 1
9 3100192 Retaining Ring AbyZFUvT 2

10 3500105 Counterweight NZVATTA b 1
11 110009 Screw(M4-0.7 X 8) IERY 4
12 3100623 Roller Bearing Z—RIRFUVT 1
13 3500127 Main Feed Eccentric EUITFEY 1
14 006212 Screw(M5-0.8 x 6) kxy 2
15 3100190 Roller Bearing Z—RIRFUVT 1
16 3500162 Feed Lift Connecting Rod EUETOY R 1
17 3500119 Feed Bar Guide(Right) EYEBHA R 1
18 160007 Screw(M6-1 X 6) IExy 4
19 3500411 Oiling Felt BEZzIL 1
20 110030 Screw(M3-0.5 X 2.6) IExy 2
21 3201355 Roller Bearing Z—RILRFY T 1
22 0013208 Retaining Ring AbhyTFU>y 1
23 3500163 Feed Lift Shaft Lever ®Y _ETahbe 1
24 3500124 Collar(12 x 20 X 10mm)}) Hho>— 2
25 160004 Screw(M6-1 X 4.8) IExy 3
26 160005 Screw(M6-1 x 8) xRy 2
27 310096 Oil Wick{¢ 5 X 130mm) p iR 1
28 3501532 Feed Lift Shaft %Y T -1
29 000397 Qil Wick(¢ 2 X TTmm) SHR 1
30 3500113 Feed Bar, Complete Set ®YAER) 1
31 3500116 Feed Lift Block(Rear) Ak 1
32 0032867 Feed Lift Block(Front) AL (F) 1
33 3500115 Main Feed Bar #mEDE 1
34 3500114 Differential Feed Bar AIxUE 1
35 3500408 Oiling Felt b e 1
36 3100231 Feed Dog Key *— 2
37 3500118 Feed Bar Guide(Left) EVARTA RE) 1
38 3500122 Main Feed Bar Driving Shaft Tk g 1
39 000750 Seal Plug =g 1
40 2020002 Retaining Ring Ay TU>s 1

Ref. No. 41 to 70

See the following page.

VG3721-8



12

65 S

L&

i 67

68 64 58
69

vG3721-8



FEED DRIVING MECHANISM
o

=R

12

RefNo Parts No. Description m % Amt. Req
41 3500123 Main Feed Bar Driving Shaft Lever sk ') i 1
42 110117 Screw{M5-0.8 X 9.5) kxry 1
43 3100214 Link Pin U>oEY 1
44 000199 Oil Wick(2.3 X 2.3 X 13mm) SRS 1
45 160006 Screw(M3-05 X 4) =] 1
46 3500121 Main Feed Bar Connection BEYYVY 1
47 3500120 Connection Bushing BEYVIYITvya 1
48 300000 Washer Ty 1
49 110118 Screw(Mb5-0.8 X 22) kxy 1
50 3500136 Adjusting Screw Stopper RUBRRIYZA My 1
51 160001 Screw(M4-05 X 3) IR 2
52 3500133 Main Feed Bar Adjusting Screw ®YRERY 1
53 100067 Lock Nut Avyo+vyhk 1
54 0020551 O-ring(P5) ouvy 1
55 3500132 Main Feed Bar Bracket RBYTS5Ty 1
56 3500138 Main Feed Lever Shaft(Right) #BR L NN—8h(H) 1
57 3500126 Connecting Shaft PR ST 1
58 3240072 Spring A 1
59 340003 Knock Pin{¢ 5 X 20mm) VA R7A % 2
60 0068079 O-ring(P16) oYy 1

. 61 3500137 Main Feed Lever Shaft(Left) BEY L /\—B8h(k) 1
62 3500139 Main Feed Lever e VAN 1
63 110013 Screw(M4-0.7 X 8) Exy 1
64 3500141 Main Feed Graduations =Y B &R 1
65 009749 Screw(M4-0.7 X 16) Exy 2
66 0020350 Main Feed Lever Stopper EULR—=ZbwiR 1
67 000669 Washer AR 1
68 000600 Spring Washer ATV T Ty oy 1
69 005049 Screw(M5-0.8 x 8) xRy 1
70 310102 Oil Wick(¢ 4.8 X 150mm) SR 1

VvG3721-8



13

VG3721-8



KNIFE DRIVING MECHANISM
PR S

XA

13

Ref.No Parts No. Description m 4 Amt. Req
1 3501598 Chip Receiver gz 1
2 110050 Screw(M3.5-0.6 x 4.5) xRy 1
3 3501596 Upper Knife Holder EXRE 1
4 000687 Knock Pin VAR <% 1
5 110031 Screw({M4-0.7 X 12) kxy 1
6 3501597 Upper Knife EXX 1
7 110001 Screw(M4-0.7 X 54) IERY 1
8 3110038 Lower Knife TAXR 1
9 3501533 Lower Knife Holder TARE 1

10 110043 Screw(M4-0.7 X 14) i85 1
11 3110033 Lower Knife Holder Bushing TAREBTv>a 1
12 3501503 Lower Knife Holder Bracket TARAETZU vk 1
13 110046 Screw(M5-0.8 x 12) xRy 1
14 110039 Screw(M3.5-0.6 X 10) IR 1
15 110124 [120013] Screw(M6-1 X 16)[M6-1 X 15] xRy 2
16 3501558 Bracket Cover Gasket VA AN A ASE: 1
17 3501557 Bracket Cover Ty MAR— 1
18 009995 Screw(M3-0.5 x 5) xRy 4
19 000652 Knock Pin VA7 <07 2
20 3501560 Bracket Gasket TS5y hRwEY 1
21

22 3501529 Knife Drop Collar AZROy7HZ7— 1
23 160003 Screw(M5-0.8 X 5) xRy 2
24 3501523 Spring ATV 1
25 3501521 Adjusting Lever Guide FEEILIS—HA R 2
26 110032 Screw(M3-05 X 6.5) xRy . 4
27 3501538 Upper Knife Adjusting Lever EXAREBEILIN— 1
28 3501520 Adjusting Lever Bushing BEILN—Tv>a 1
29 110006 Screw(M35-06 x 10)[M35-06 X 10] IR 2
30 3100309 Adjusting Lever Pin EEAL - 1
31 000528 Washer A 1
32 100003 Nut Fv bk 1
33 3200086 Collar(8 x 13 X 6mm) Ho7— 2
34 160000 Screw(M3-0.5 x 3) xRy 4
35 3501528 Upper Knife Shaft Bushing EXZE Ty 1
36 000638 Seal Plug B 1
37 3501527 Upper Knife Shaft A X 1
38 003657 Screw(M4-0.7 x 3) kxy 1
39 0094577 Upper Knife Spring EXZRxR 1
40 3501532 Feed Lift Shaft = ETH 1

Ref. No. 41 to 52 See the following page.

vG3721-8



13

VG3721-8



KNIFE DRIVING MECHANISM
Ce

X R

13

RefNo Parts No. Description m A Amt. Req
41 3501526 Upper Knife Driving Lever EXRLIR— 1
42 160007 Screw(M6-1 X 6) ry 2
43 160001 Screw(M4-0.7 x 4) =37 1
44 3501514 Upper Knife Driving Link EXZRU>Y 1
45 310017 Oil Wick SHS 1
46 0063138 Upper Knife Driving Link Pin EXZVUv oY 1
47 000755 Qil Wick Pin HSIEXE Y 1
48 3501530 Upper Knife Driving Link Cover EXRU>D T HIR— 1
49 110033 Screw(M3-05 X 6) Exy 1
50 190089 Adjusting Screw(M5-0.8 x 15) FERY 1
51 3501537 Upper Knife Adjusting Lever, C. Set =X XFEEiL /\—(#H) 1
52 0013208 Stop Ring Ay )T 1

VG3721-8



VvG3721-8

ACCESSORIE

-

—17




MISCELLANEOUS SUCTION PIPE
0

RefNo Parts No. Description m A Amt. Req
1 3501542 Suction Pipe A E 1
2 160001 Screw(M4-0.7 x 4) xRy 1
3 003655 Screw(M4-0.7 x 10) xRy 1
4 3501552 Suction Pipe(Rear) BHAE (1) 1
5 1253061 Hose Clamp el Sr A D vl 1
6 0012480 Flexible Hose EER—X 1
7 3501551 Suction Pipe Holder KA ERZT 1
8 120006 Screw(M6-1 X 12) Exry 2
9 1095011 [1095002] Speed Controller A—k3drvbhO—> 1

10 1096030 ¢ Air Tube(6 X 4mm)(Black) IFFa—7(8) 1
11 1094061 @ Reducer LFa—4 1
12 1096029 Air Tube(4 X 25mm)(Black) IFFa—7(8) 1
13 110067 Screw(M5-0.8 X 5) kxry 1
14 3501531 O-ring ouxyy 1
15 0013648 Hose Band IR—ZNR R 2
16 006921 Wood Screw(¢ 4.8 x 25) y =87 4
17 3501553 BAE(T) 1

Suction Pipe{Lower)

VG3721-8



VG3721-8



LUBRICATING MECHANISM
S

gk d

15

Ref.No Parts No. Description R Amt. Req
1 3500412 Oil Receiver HZom 1
2 110012 Screw(M4-0.7 X 5) ERY 4
3 0032518 O-ring(P3) oo 1
4 3500402 Qil Sight Top Nozzle J XN 1
5 3100370 Oil Tube Joint, One Way FOERE 6
6 000425 Washer A o 1
7 000234 Nut Fyhk 2
8 0031831 Oil Tube Clamp FRE 8
9 3500229 Oil Filter Cover AT 1 ILET HIK— 1

10 110045 Screw(M4-0.7 X 12) =% 3
11 3100061 O-ring(P42) ouyy 1
12 3100345 Qil Filter AT 1LY 1
13 3100329 Qil Filter Connector AT 1 ILTRF 1
14 3200237 Felt )b 1
15 3200236 Suction Pipe WA/ 1
16 0093617 Suction Pipe Bushing WAL T T2 1
17 3200238 Oil Tube(3 X 5 X 440mm) AAIVRAT 1
18 0010017 Bamboo Joint N THREF 2
19 3500422 Oil Tube(Long), Complete Set R/ 7 (R) (1) 1
20 3400261 Oil Tube(4 X 6 X 500mm) FAIIRAT 1
21 3100371 Oil Tube Joint, Two Way mOERE 1
22 3100332 Oil Tube(4 X 6 X 37mm) FAIIRAT 1
23 320008 Fitting Stud(Short) EMFRIL ST 4
24 3500423 Oil Tube(Middle), Complete Set &M/ X1 7 (5F) (48) 1
25

26 3500415 Oil Filter Screen EIBHE 1
27 3500424 Oil Tube(4 x 6 X 190mm) AAIWIRAT 1
28 320009 Fitting Stud{Long) EMFRILSER) 1
29 3100356 Oil Tube(Short), Complete Set Bim S 7 (58) (1) 1
30 3100331 Oil Tube(4 X 6 X 3Tmm) AAIWIRAT 1
31 3500418 Oiling Shower v 1
32 3500410 Draining Felt T b 1
33 3500404 Draining Pipe VA 1
34 110013 Screw(M4-0.7 x 8) Exy 2
35 3500425 Oil Tube(3 x 5 x 350mm) FAIWINAT 1
36 3150195 Oil Pump, Complete Set K> 7 (#8) 1
37 2040033 Oil Pump Driving Worm Gear Tt —LFF 1
38 160001 Screw(M4-0.7 x 4) IRy 2
39 120011 Screw(M6-1 X 18) Ry 2
40 000560 Seal Ny FY 1
41 100014 Nut Fwv bk 1
42 3150151 Oil Nozzle for Worm Gear Bm/r 7 1
43 3100330 Oil Tube Stay AAIIRATET 1
44 3500236 Dust Proof Plate BAEERR 1
45 3500006 Oil Sight Gauge AANT =Y 1

VG3721-8



16
PULLER MECHANISM(1)

VG3721-8



PULLER MECHANISM EXCLUSIVE PARTS(1)

75— SRS |

6

Ref.No Parts No. Description m & Amt. Req
1 3100625 Upper Feed Roller Shaft Bracket rto—s#M730v 1
2 120019 Screw(M6-1 X 18) xRy 4
3 000779 Knock Pin VAR % 2
4 3100006 Seal Plug B 1
5 3100607 Roller Shaft Bushing(Right) rO—S&Tva(h) 1
6 3100604 Upper Feed Roller Shaft Lever EO—=Ehg 1
7 160007 Screw(M6-1 X 6) Ry 2
8 0065398 Collar{14 x 22 x 10mm) ho>— 1
9 009604 Screw(11/64-40 X 5.5) Exy 2

10 3100626 Roller Shaft Bushing(Left) rO—S87 vy a(k) 1
11 0065395 Oil Seal 12— 1
12 3100605 Upper Feed Roller Shaft tOo—>w 1
13 —_ See page 16 16 R—IBH] -
14 3100608 Upper-Feed Roller Lever EA—Z L= 1
15 120012 Screw(M6-1 x 20) Ry 1
16 0065401 Upper Feed Roller Lever Pin EO—Z L= 1
17 000613 Washer AV 1
18 000306 Nut VAR 2
19 3501281 Upper Feed Roller Lever Rod tAo—sLnR—-0Ovk 1
20 240010 Screw{1/4-40 x 11) kxY 1
21 310063 Oil Wick SHES 1
22 0032921 Upper Feed Roller Driving Rod Pin to—>ov kY 1
23 160001 Screw(M4-0.7 X 4) kxy 1
24 3100602 Upper Feed Roller Driving Rod FA—70Ov R 1
25 3100192 Retaining Ring Aby7U2y 1
26 3100623 Roller Bearing Z—RIRFUT 1
27 3100603 Upper Feed Roller Regulator, C. Set  EO—3>F&ER () 1
28 3100601 Upper Feed Roller Eccentric EAO—>xIFEY 1
29 3100600 Upper Feed Roller Regulator EOo—S e 1
30 160003 Screw(M5-0.8 x 5) kxy 2
31 190007 Adjusting Screw({M5-0.8 X 6) FEIRY 1
32 120008 Screw{M4-0.7 X 8) i) 1
33 300045 Spacer AR—1 ]
34 3100636 Upper Feed Roller Shaft Bracket, C. Set EO—Z8#75 v k(fH) 1

Note: Parts No. of Puller Mechanism, C. Set -
) 77 —¥REGE)D Parts No. -

- 3500695 = 3100636 + 3500697 + 3500699

- 3500695 = 3100636 + 3500697 + 3500699

VG3721-8



17

PULLER MECHANISM(2)

RUBBER ROLLER

33

VG3721-8



PULLER MECHANISM EXCLUSIVE PARTS(2)
S

75— HEERBMm(2)

17

Ref.No Parts No. Description m B Amt. Req
1 See Page 16 16 R—IER -
2 3100611 Upper Feed Roller Yoke +to—>3—7 1
3 120012 Screw{M6-1 x 20) kxry 1
4 3100612 Upper Feed Roller Yoke Guide tO—-33—oH4R 1
5 120008 Screw(M4-0.7 X 8) xRy 2
6 3100613 Upper Feed Roller Yoke Pin rAa—s3—o¥> 1
7 160007 Screw{M6-1 X 6) xry 1
8 0080620 Wire(0.9 X 45mm) BRiR 1
9 180005 Screw(M4-0.7 X 6) Exy 1

10 160001 Screw(M4-0.7 X 4) =7 2
11 160003 Screw(M5-0.8 X 5) xRy 3
12 0060056 Retaining Ring AbhyFYUry 1
13 2100902 Thrust Ring AZANIVY 1
14 3501270 Clutch Driving Shaft 77y FH 1
15 3100616 Clutch Driving Shaft Bushing(Left) 7oy FET v a(k) 1
16 0065414 Clutch Driving Shaft Bushing(Right) ISVFHT v a(h) 1
17 0065421 Clutch Tension Sleeve ISy FFrvavAY—7 1
18 3501283 Adjusting Collar AEH S — 1
19

20 3501284 Adjusting Screw Stay FEIRIEXT 1
21 110002 Screw({M3-0.5 x b) ExY 2
22 110097 Screw(M5-0.8 X 12) xRy 1
23 3501282 Clutch Tension Spring VIV FTravINt 1
24 3501280 Clutch Driving Lever 77 v FiR(EAE) 1
25 130003 Screw(M4-0.7 X 7.3) Exy 3
26 3501276 Clutch Sleeve(Right) ISy FRY—=T(H) 1
27 3501272 Thrust Plate AZANTL—bk 2
28 3501271 Clutch Spacer VoV FAR—Y 1
29 160005 Screw(M6-1 X 8) 8% 1
30 3501275 Clutch Sleeve(left) TS5y FRAU—=T (k) 1
31-1 3501290 Upper Feed Roller (30 teeth)(Standard) _=0—>(301L) ({F2) 1
31-2 3501289 Upper Feed Roller(26 teeth)(Extra Parts) £0O— 3 (26 L) (FoEElm) 1
32 007621 Screw(9/64-40 x 8.5) =37 3
33 3500697 Lower Feed Roller Support, C. Set TA—Z %R~ (f8) 1
34-1 3501260 Lower Feed Roller(19 teeth)(Standard) TO—3(1914) (%) 1
34-2 3501259 Lower Feed Roller(16theeth)(Extra Parts) TH—> (16 1) (FEEBR) 1
35 000487 Wave Washer BRI w Yy 1
36 3501252 Lower Feed Roller Guide TOo—2H1K 1
37 0060056 Retaining Ring AbyIUys 1
38 160000 Screw(M3-0.5 x 3) IRy 2
39 3501251 Lower Feed Roller Shaft TO—28 1
40 160003 Screw(M5-0.8 x 5) xRy 1

Ref. No. 41 to 54

See the following page.

vG3721-8



17

PULLER MECHANISM(2)

RUBBER ROLLER

©
<

VG3721-8



PULLER MECHANISM EXCLUSIVE PARTS(2)
Ce

75 —BEBERNRe) |

7

Ref.No Parts No. Description m % Amt. Req
41 3501250 Lower Feed Roller Bracket Ta—->727vk 1
42 120041 Screw({M6-1 x 12) Exy 2
43 000779, Knock Pin JvIEY 2
44 35012985 Upper Feed Roller(Rubber) EO—>(3TL) 1
45 3501265 Lower Feed Roller{Rubber) TO—>(3L) 1
46 3500698 Supplementary Roller, C. Set B O—> (48) 1
47 3501253 Supplementary Roller Support #HEh O — SEUHR 1
48 000538 Washer AV 2
49 110009 Screw(M4-0.7 x 8) Ji=3 2
50 3501122 Supplementary Roller IO —3> 1
51 0065436 Supplementary Roller Stay(A) BEIO—~2XL(A) 1
52 0065437 Supplementary Roller Stay(B) HWEIO—>X%T(B) 1
53 009730 Screw(1/8-44 X 5.3)[M3-0.5 x 2.6] xRy 4
54 0063460 Lower Feed Roller(Rubber) Bushing TFO—Z (L) 7vya 2

vG3721-8



18

PULLER MECHANISM(3)

33

VG3721-8



PULLER MECHANISM EXCLUSIVE PARTS(3)
R

75 —EERgRE) 18

Ref.No Parts No. Description m A Amt. Req
1 0065381 Upper Feed Roller Lifter(Right) O35 H) 1
2 110009 Screw(M4-0.7 X 8) xRy 2
3 000538 Washer Ty 3
4 000334 Nut >k 2
5 0034979 Flexible Wire Clamp Bushing DAY EAT v a 2
6 006075 Screw(11/64-40 X 6) Exry 2
7 0067126 Lifter Connecting Plate EO—-ZB7ERR 1
8 0065374 Upper Feed Roller Lifter(Left) +Oo—585 (&) 1
9 0065375 Upper Feed Roller Lifter Pin rOo—-3BrEY 1

10 0095027 Retaining Ring ARy TUDT 2
11 0065376 Lifter Connecting Plate +tOo—>mY 1
12 006038 Screw(3/16-32 X 2.2) xRy 2
13 0065407 Roller Press Bar Bracket O—o>#EIEREF 1
14 005650 Screw(M5-0.8 x 14) Exy 1
15 0065402 Lifting Lever Sleeve ro—sLn—zxu—-7 1
16 006411 Screw(11/64-40 x 5.5) Exy 1
17 000340 Nut AOvoFwvhk 1
18 009931 Stop Screw(11/64-40 x 26) e SRTAE S 1
19 3100614 Roller Press Spring EO-—Z/INRX 1
20 3100610 Upper Feed Roller Bracket ro—s7540v bk 1
21 009753 Screw(M6-1 X 35) IRy 2
22 000779 Knock Pin VA % 2
23 0065405 Roller Press Bar Bushing(Upper) FO—S|IET v a(h) 1
24 160007 Screw(M6-1 X 6) i) 1
25 3100609 Roller Press Bar Bushing(Lower) FO—SWIETva(T) 1
26 0065404 Upper Feed Roller Press Bar EO—SHIE 1
27 0034117 Retaining Ring AbyFIT 1
28 000690 Stop Pin Ay Ty 1
29 000613 Washer Ty 1
30 0067111 Upper Feed Roller Lifting Lever FET 1
31 000487 Corrugated Washer BETv Yy 1
32 170008 Screw(M6-1 x 9) xRy 1
33 3500699 Upper Feed Roller Bracket, C. Set +O—-373 v i) 1

Note: Part No. 3500699 of Ref. No. 33 contains the part numbers of Ref. No. 13 on page 14 and

Ref. No. I on page 15.

(1) Ref. No. 33 @ Part No. 3500699 ix 14 R—< @D Ref. No. 13 k¥ 15— D Ref. No. 1 D%
& A Part No. T,

VG3721-8



19

VG3721-8

VG3721-148S1-8, 14888-8, 156S1-8, 15658-8, 16451-8, 16458-8

EXTRA PARTS
“S” Type “N” Type

; Sz
Q- K3 T
7-4

VG3721-8



VG3721-8 EXCLUSIVE PARTS
RRENRS RS

H7EFTIERE®

19

RefNo Parts No. Description m & Amt. Req
1 3508160 Stitch Plate #ik 1
2-1 3508182 Stitch Plate Tongue(48ST) #km 1
2-2 3508154 Stitch Plate Tongue(48S58) #arm 1
2-3 3508183 Stitch Plate Tongue(b6S1) gk 1
2-4 3508155 Stitch Plate Tongue(56S8) £k M 1
2-5 3508184 & Stitch Plate Tongue{64S1) #HRIT 1
2-6 3508156 & Stitch Plate Tongue(64S8) g m 1
3 004182 Screw(3/32-56 x 2) Ry 1
4 3509075 Differential Feed Dog aIxE Y 1
5-1 3508152 Stitch Plate Tongue(32S8) #HiRm 1
5-2 3508181 Stitch Plate Tongue(40S1) g 1
5-3 3508153 & Stitch Plate Tongue(40S8) gHRM 1
6 3508168 Stitch Plate Tongue(40S5) (Extra Parts) #HR/TU(REERE) 1
7-1 3508163 Stitch Plate Tongue(40M8)(Extra Parts) #HR/M (KrEERm) 1
7-2 3508164 Stitch Plate Tongue(48M8)(Extra Parts) $HETEFEIR) 1
7-3 3508165 Stitch Plate Tongue(56M8)(Exira Parts) $HRTIGHEEEMR) 1
7-4 3508166 Stitch Plate Tongue(64M8)(Extra Parts) #HR/T (FEERm) 1

VG3721-8



20

VG3721-8-WF1

7
.

N

)00 . g

VG3721-8



VG3721-8-WF1 EXCLUSIVE PARTS
]

Y 7ETINERBM

20

RefNo Parts No. Description m % Amt. Req
1 3500297 Presser Spring Regulator BIRERY 1
2 3200132 Presser Bar Spring{Quter) RTEICR(X) 1
3 3101315 Presser Bar Stopper BIBEI My 1
4 000538 Washer Ty 1
5 004440 Screw(11/64-40 X 8.3) xRy 1
6 0093480 Presser Bar e 1
7-1 3107282 Walking Foot, C. Set(32) Tt —F I (HE) 1
7-2 3107275 Walking Foot, C. Set(40) DA —FVIHIGEE) 1
7-3 3107277 Walking Foot, C. Set(48) DA —FVITHIFE) 1
7-4 3107270 Walking Foot, C. Set(56) DA—FHIE) 1
7-5 3107280 Walking Foot, C. Set(64) Tt —F VBTG 1
8 160001 Screw(M4-0.7 x 4) 1= 1
9 100052 Nut Fv bk 1

10 3207148 Presser Foot Spring BINRx 1
11 100020 Nut(M4-0.7) Fv bk 1
12 000665 Washer Tyvy 1
13 100057 Nut(M4-0.7) Fv bk 1
14 3207146 Adjusting Screw REIRY 1
15 160025 Screw(M3-05 X 6) Exy 1
16 0060270 Yoke Pin #wrag—-osy 1
17 160001 Screw(M4-0.7 X 4) Exy 2
18 3107303 Presser Foot Spring(Left) INB TN (E) 1
19 3107306 Presser Foot Hinge Pin HreyyEy 1
20 110084 Screw(M3-05 X 4.2) xy 1
21-1 3107273 Fabric Presser(width 6.2mm) HHT 1
21-2 3107274 Fabric Presser(width 12.6mm)(Extra Parts) i T (BFER58) 1
22 001228 Screw(3/32-56 x 3.2) xRy 2
23 3110201 Spacer(Extra Parts) ZR~—H (FREIRR) 1

VG3721-8



21

VG3721-8-WF4

VG3721-8



VG3721-8-WF4 EXCLUSIVE PARTS
PR

7 ETFTIEREM

2

1

RefNo Parts No. Description m % Amt. Req
1 3500297 Presser Spring Regulator HIREHRY 1
2 3200132 Presser Bar Spring(Outer) I E/NR(KX) 1
3 3101315 Presser Bar Stopper HIEZ ~ v 1.
4 000538 Washer WA 1
5 004440 Screw(11/64-40 x 8.3) xry 1
6 0093480 Presser Bar HIsE 1
7-1 3507147 Walking Foot, C. Set(32) TA—FTHIEE) 1
7-2 3507148 Walking Foot, C. Set(48, 56) 74—V I (E) 1
8 160001 Screw(M4-0.7 X 4) Ry 1
9 100052 Nut Fw h 1

10 3207148 Presser Foot Spring T /INR 1
11 100020 Nut(M4-0.7) Fv bk 1
12 000665 Washer A 1
13 100057 Nut(M4-0.7) Fvk 1
15 3207146 Adjusting Screw REIRY 1
16 160025 Screw(M3-0.5 X 6) = 1
17 0060270 Yoke Pin B|TIA—o Y 1
18 160001 Screw(M4-0.7 X 4) =% 2
19 3107303 Presser Foot Spring(Left) INB /SR (E) 1
20 130016 Screw(M2.5-045 X 4) jl=) 1
21 3107306 Presser Foot Hinge Pin HIE>IEY 1
22 110084 Screw(M3-05 x 4.2) kExrs 1
23-1 3507061 Presser Foot Tongue(32) BTN 1
23-2 3507065 Presser Foot Tongue(48, 56) M 1
24 004154 Screw(3/32-56 X 1.5) xry 1
25 3107273 Fabric Presser(Rear) HHIR) 1
26 001228 Screw(3/32-56 X 3.2) =% 2
27 3107274 Fabric Presser(Front) Eot i (= 11)} 1
28 280004 Screw(3/32-56 X 2.4) = 1
29 3507144 Presser Foot(Front) Spring I (F1) /R 1
30 110027 Screw(M25-045 x 35) xRy 1

vG3721-8



22

EXTRA PARTS

VG3721-8



EXTRA PARTS

RefNo Parts No. Description m A Amt. Req
1 3500603 Self-cleaning Pipe BILTOV—Z2TRAT 1
2 3500605 Pipe Holder A TRV 2
3 0093690 . Timing Gauge GAZITTr—Y 1
4 0095220 Looper Timing Gauge W—REAZ =T 1
5 3100256 HR Device, Complete Set HR Z&53& (78) 1
6 3100254 HR Container HR& > 1
7 1090180 Pipe Joint IS THREE 1
8 3100253 Oil Tube by A 1
9 310007 Felt(25 x 2.5 x 100mm) )bk 1

10 3100250 HR Cup HR1w 7 1
11 310006 HR Felt HR7Z )k 1
12 000637 Seal Plug B 1
13 110013 Screw(M4-0.7 x 8) =87 2
14 3501778 Cloth Plate JOX7L—Fk 1
15 3501772 Hemming Guide Plate 1B ERE 1
16 110009 Screw(M4-0.7 X 8) IExy 6
17 3501773 Supplementary Guide w@ehAA R 1
18 110012 Screw(M4-0.7 X 5) xRy 2
19 3501771 Hemming Guide BIER 1
20 000538 Washer Ty 4
21 3501775 Front Cover(Left) B HN—(E) 1
22 110067 Screw(M5-0.8 x 5) 1IERY 2
23 3501774 Bracket Cover TZTw N ANR— 1
24 009995 Screw(M3-05 x b) xRy 1
25 009994 Screw(M3-05 X 8) Exy 3
26 3501777 Guide(Left) A R{E) 1
27 3501776 Guide(Right) 71 R(AH) 1

vG3721-8



23

vG3721-8



THREAD STAND

<t

WAN
=

R

N
w

RefNo Parts No. Description m % Amt. Req
1 9620696 Thread Stand, C. Set(6 Spools Type) RiLA (HH)(674%F) 1
2 9620631 Column Cap aALFvv 7 1
3 9620670 Column Cap(Upper) A5 LINA (L) 1
4 9620689 Thread Guide Holder(Large) HAa RRILZ(K) 1
5 911002 Screw(M4-0.7 x 20) xRy 1
6 911001 Screw(M4-0.7 X 12) IExy 3
7 910001 Nut Fvk 4
8 9620673 Column Pipe Connector a5 LA THEF 1
9 911006 Screw(M5-0.8 X 13) xY 2

10 910000 Nut Fvhk 8
11 9620675 Column Pipe(Lower) S LI () 1
12 930052 Washer A 1
13 930053 Spring Washer ATV T Ty v 1
14 910003 Nut Fuhk 1
15

16 9620703 Thread Hanger(3 Spools Type) AL w RNV H(345RH) 4
17 9620700 Thread Eyelet ALy b 6
18 9620688 Thread Hanger Holder AL w KAV HEF 4
19 911060 Screw(M6-1 x 15) kY 4
20 9620691 Thread Guide Arm HARF—L 1
21 5620690 Thread Guide Holder(Small) HAa RIS UM 1
22 9620666 Thread Guide(6 Spools Type) ALy RAA R(6FRR) 1
23 9620678 Spool Cushion RT=Nowyay 6
24 9620679 Spool Pin A=) 6
25 9620680 Spool Mat A=y b 6
26 9620681 Spool Seat Disc Zom 6
27 930055 Spring Washer ATV T Twiry 6

VG3721-8



=¥

Table top installation EZFEH

20

vG3721-8



ACCESSORIES 7o t9 ) B% 24
[

RefNo Parts No. Description m A Amt. Req
1 3500700 Belt Cover NI A= 1
2 110028 Screw(M6-1 X 46) =7 2
3 9620003 Bag % 1
4 —_— Needle(System : UY X 128GAS) &t 5
5 0099094 Screwdriver(2.5 X 75mm) (N2 AN 1
6 00939091 Screwdriver(b.5b X 200mm)} [N VAN 1
7 0099051 Thread Tweezers vty bk 1
8 9620210 Hexagonal Wrench(2.5mm) 6AaLVF 1
0-1 9720263 Instructions Book(English) BRIk WV ER R (353E) 1
9-2 9720262 Instructions Book(Japenese) BRIRVVEREE (HAEE) 1
9-3 9720192 InstructionsBook withUT-ADevice)(English) . Bk UWEIEEZE (UT-AKE) (& 1
9-4 9720195 InstructionsBook withUT-ADevice)(Japenese) ERIRULVERBAZE(UT-AZIE) (H ZIS S
9-5 9720193 Instructions Book{with UT Device) 1
9-6 9720196 BIkWERBHE (UTEE) 1

10-1 9710124 Parts Book K= Twvy 1
10-2 9710089 Parts Book(with UT-A, UT Device) IS Ty o (UT-A, UTEE) 1
11 9620008 SF Oil 28(1000cc) pis 1
12 3500614 [0063009] Oil Reservoir Rubber Cushion AN 4
13 180008 Setting Screw(M6-1 X 63) BTy 4
14 000528 Washer Ty 8
15 000667 Spring Washer AFU T Ty oy 4
16 000011 Nut vk 4
17 3500701 Belt Cover(Lower) NIV ANR—(TF) 1
18 006905 Wood Screw(¢ 5.1 X 20) REY 3
19 0037988 Screwdriver(Short) ZZRZSAN 1
20 9620202 Hexagonal Wrench(2.0mm) 68BLVF 1

vG3721-8



25

WARNING LABEL £ X))
LABEL Parts No. Description
SN Ay T
390220 |SAFETY INSTRUCTON LABEL
A
v
N
S
Thzzr=s] con/ \—sRiaL 20
R “ ¥ 4%
ADwGR| 3T,
- S DANGER : WARNING OF ELECTRIC SHOCK BY
To open this cover, HGH-VOLTAGE
turn off power 390144
supply and waif ==
more than 5 minutes REZEIIL
before opening.
“Be sure to connect earth line”.
390145
T—AINIL
ROTATINGDIRECTION
SYMBOL : CHECK CORRECT ROTATING
390146 DIRECTION
EERARERR L
EYE GUARD : TAKE CARE NOT CAUSE INJURY
TOEYES
390147 | BELT COVER: DO NOT INSERT FINGERS
TYHEE
CAUTION FHEESIL
CAUTION FOR HGH TEMPERATURE :
DO NOT TOUCH STEPFING MOTOR AND
300148 | SOLENOID
= om it R SE A
CAUT 10N RIS




LIST of MAIN SPARE PARTS
(EE&SBmY A R)



VG3721-8 class LIST of MAIN SPARE PARTS(ZEH& Y Z M)

Main Parts Needle Presser Presser Foot |Stitch Stitch
Foot, Stitch Plate

Models clamp C. Set Tongue Plate Tonge

Fa gl HIED N iR R
VG3721-1328S1-8F-WF1 * 0093351 3107282 | —— 3508097 | W ——
VG3721-132S8-8-WF1 * ” o} 3508160 3508152
VG3721-132S8—-8-WF4 * ” 3507147 3507061 ” ”
VG3721-140S1-8-WF1 * 0093352 3107275 ——— ” 3508181
VG3721-140S1-8F * ” 3507060 3507061 3508098 | « ——
VG3721-140S8-8 * ” ” ” 3508160 3508153
VG3721-148S1-8 0093356 3507064 3507065 ” 3508182
VG3721—-148S1-8F ” ” ” 3508099 | ———
VG3721-148S8-8-WF1 7” 3107277 |  —— 3508160 3508154
VG3721-148S8—-8—-WF4 ” 3507148 3507065 ” ”
VG3721-156S1-8 0093357 3507064 ” ” 3508183
VG3721-156S1-8-WF1 ” 3107270 -— ” ”
VG3721-156S1-8—-WF4 ’” 3507148 3507065 ” 7"
VG3721-156S1-8F ” 3507064 ” 3508100 | W ——
VG3721-156S1-8F-WF1 ” 3107270 | W — ” -_—
VG3721-156S8-8-WF1 ” 3107270 | « ——— 3508160 3508155
VG3721-156S8-8-WF4 ” 3507148 3507065 ” ”
VG3721-156S8-8 ” 3507064 ” ” ”
VG3721-164S1-8 0093358 " ” ” 3508184
VG3721-164S1-8F ” ” ” 3508101 ————
VG3721-164S1-8F-WF1 ” 3107280 -— n | -
VG3721-164S8-8-WF1 ” o} 3508160 3508156

Note : The models with * have 2 needls.

() * DT 2RI 2AETY,




Differential

Feed Dog

Main

Feed Dog

L.ooper

AilX")

23

JL—/N

3509039

3509037

3109300

3508075

”

”

n

7”

”

”

14

”

3509039

"

n

3509075

”

14

1

7

3109302

3509036

n”

”

3509075

"

14

"

”

n

7"

I

3109300

"

14

14

144

"

n”

3509036

”

7

"

”

”

3509075

"

1

144

”

1”

7”

”

n

”

n”

14

3509036

14

1”7

"

"

1

3509075

144

”

26



27

INDEX
VG3721-8 Page = 1
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref No. Weight(g)
000010 11 35 000652 13 19
000011 24 16 000665 20 12 006038 18 12
000014 4 52 000665 21 12 006075 18 6
000015 2 20 000667 6 31 006202 3 41
000022 4 47 000667 24 15 006212 6 49
000177 3 6 000669 3 46 006212 12 14
000195 4 16 000669 11 46 006233 1 17
000199 12 44 . 000669 12 67 006411 18. 16
000206 8 48 000687 13 4 006905 24 18
000234 15 7 000690 8 57 006921 14 16
000306 16 18 000690 11 33
000309 7 20 000690 18 28 007621 17 32
000327 8 24 000726 1 36 007627 2 49
000334 18 4 000740 10 46 007627 3 31
000340 18 17 000750 12 39
000360 3 38 000755 13 47 009142 7 10
000397 4 55 000779 16 3 009526 9 23
000397 12 29 000779 17 43 009604 9 14
000425 15 6 000779 18 22 009604 16 9
000445 8 2 000924 2 30 009730 17 53
000487 8 40 000989 6 2 009749 7 25
000487 17 35 009749 12 65
000487 18 31 001107 5 18 009753 18 21
000528 9 8 001123 11 43 009931 18 18
000528 13 31 001170 8 60 009994 22 25
000528 24 14 001228 8 62 009995 13 18
000538 1 24 001228 20 22 009995 22 24
000538 2 32 001228 21 26
000538 3 30 001818 3 356 0010017 10 10
000538 4 42 001900 7 8 0010017 15 18
000538 4 46
000538 17 48 003655 2 19 0012480 14 6
000538 18 3 003655 14 3
000538 20 4 003657 13 38 0013208 11 50
000538 21 4 0013208 12 22
000538 22 20 004154 8 26 0013208 13 52
000555 6 26 004154 21 24 0013648 14 15
000560 15 40 004173 2 40
000600 6 27 004182 19 3 0020052 2 7
000600 11 47 004440 20 5 0020119 3 16
000600 12 68 004440 21 5 0020137 1 28
000613 16 17 004441 8 7 0020271 8 15
000613 18 29 0020350 11 45
000623 10 47 005049 11 48 0020350 12 66
000637 10 40 005049 12 69 0020551 12 b4
000637 22 12 005075 1T 29 0020759 1 5
000638 13 36 005650 8 36

000651 2 21 005650 18 14 0024083 3 2



INDEX

VG3721-8 Page =2
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
0024084 3 1 0065401 16 16
0065402 18 15 0095027 18 10
0030255 3 3 0065404 18 26 0095220 22 4
0065405 18 23 0095334 8 59
0031111 3 7 0065407 18 13
0031831 15 8 0065414 17 16 0099051 24 7
0065421 17 17 0099091 24 6
0032426 3 b2 0065436 17 51 0099094 24 5
0032518 15 3 0065437 17 52
0032646 9 13 100002 10 26
0032867 12 32 0067111 18 30 100003 9 9
0032921 16 22 0067126 18 7 100003 13 32
0032952 3 4 100014 15 41
0068011 1 4 100020 20 11
0034117 18 27 0068079 12 60 100020 21 11
0034293 11 44 0068181 8 37 100052 20 9
0034979 18 5 0068202 11 24 100052 21 9
100057 20 13
0035813 3 37 0077270 8 1 100057 21 13
100067 12 53
0037108 3 36 0090071 3 5
0037164 1 15 0090620 17 8 110001 1 22
0037988 24 19 0090807 3 12 110001 13 7
0090812 3 9 110002 2 42
0060056 17 12 0090856 3 11 110002 8 11
0060056 17 37 110002 17 21
0060142 8 8 0092305 6 b 110004 8 19
0060270 20 16 110004 1T 19
0060270 21 17 0093154 6 40 110005 10 16
0093186 7 24 110006 13 29
0063051 9 18 0093212 7 16 110008 1 25
0063053 9 20 0093351 7 5-1 110008 2 38
0063055 4 8 0093352 7 5-2 110009 2 31
0063056 9 21 0093356 7 5-3 110009 3 26
0063057 9 22 0093357 7 5-4 110009 4 417
0063138 13 46 0093358 7 5-5 110009 5 14
0063460 17 54 0093365 7 7 110009 6 15
0063515 8 56 0093480 20 6 110009 9 5
0093480 21 6 110009 12 11
0065275 2 13 0093483 8 6 110009 17 49
0065372 8 3 0093611 8 12 110009 18 2
0065374 18 8 0093617 15 16 110009 22 16
0065375 18 9 0093690 22 3 110011 2 44
0065376 18 11 110011 7 12
0065381 18 1 0094201 T 19 110012 1 20
0065389 10 30 0094201 2 51 110012 2 b2
0065395 16 11 0094390 8 58 110012 5 33
0065398 16 8 0094577 13 39 110012 6 51



INDEX

VG3721-8 Page =3
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight{g)
110012 15 2 110084 .21 22 160001 8 34
110012 22 18 110097 17 22 160001 10 18
110013 1 27 110106 6 33 160001 11 22
110013 2 10 110116 4 1 160001 12 51
110013 3 14 110117 12 42 160001 13 43
110013 12 63 110118 8 49 160001 14 2
110013 15 34 110118 12 49 160001 15 38
110013 22 13 110124 13 15 160001 16 23
110016 2 23 110135 6 35 160001 17 10
110017 2 36 160001 20 8
110019 10 24 120001 6 22 160001 20 17
110021 11 15 120001 8 54 160001 21 8
110022 5 24 120006 8 47 160001 21 18
110027 3 49 120006 14 8 160002 12 5
110027 21 30 120008 16 32 160003 5 21
110028 24 2 120008 17 5 160003 6 20
110030 4 5] 120009 2 2 160003 9 3
110030 12 20 120010 8 42 160003 10 29
110031 2 28 120011 11 49 160003 13 23
110031 8 b 120011 15 39 160003 16 30
110031 9 26 120012 5 3 160003 17 11
110031 13 b 120012 16 15 160003 17 40
110032 13 26 120012 17 3 160004 5 17
110033 13 49 120013 6 24 160004 6 39
110035 7 4 120013 9 11 160004 11 27
110036 5 28 120013 10 42 160004 12 25
110039 10 4 120013 11 3 160005 5 4
110039 13 14 120013 12 2 ' 160005 6 3
110041 2 16 120015 6 28 160005 12 26
110043 10 35 120016 1 32 160005 17 29
110043 13 10 120019 16 2 160006 12 45
110045 1 2 120041 17 42 160007 5 5
110045 11 39 120049 10 36 160007 6 4
110045 15 10 160007 9 17
110046 11T 14 130002 7 18 160007 12 18
110046 13 13 130003 2 6 160007 13 42
110048 1 11 130003 3 28 160007 16 7
110050 13 2 130003 17 25 160007 17 7
110054 3 24 130016 8 21 160007 18 24
110054 8 16 130016 21 20 160024 10 7
110054 10 9 160025 20 15
110059 7 27 150001 8 14 160025 21 16
110067 14 13 160029 7 13
110067 22 22 160000 1 14 160040 10 2
110076 4 49 160000 13 34 160041 6 52
110079 2 46 160000 17 38 160043 10 39
110084 8 23 160001 2 26

110084 20 20 : 160001 5 7 170001 2 24



INDEX

VG3721-8 Page =4
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
170008 18 32 2100218 6 25
170009 8 b2 320008 15 23 2100218 9 27
170010 3 44 320009 15 28 2100249 117 11
170038 8 51 ' 2100253 11 25
170041 8 31 330000 7 21 2100259 11 42
170042 3 53 330011 2 18 2100264 11 41
170044 4 44 330016 10 20 2100267 8 33
330017 7 1 2100267 11 29
180005 17 9 2100902 17 13
180008 24 13 340000 1 33
340001 10 33 2110191 10 37
190004 11 37 340003 8 45 2110361 8 43
190007 16 31 340003 11 31
190078 2 50 340003 12 59 3100006 4 36
190089 13 50 3100006 16 4
350009 3 20 37100016 2 9
240010 16 20 3100061 15 11
390164 1 9 37100099 4 5
260006 8 25 3100110 8 9
910000 23 10 3100112 8 10
280004 21 28 910001 23 7 3100122 5 12
910003 23 14 3100123 5 15
290029 3 8 3100127 5 13
911001 23 6 3100127 6 14
300000 10 25 911002 23 b5 3100129 6 7
300000 11 13 911006 23 9 3100131 5 10
300000 12 48 911060 23 19 3100132 5 11
300005 5 2 3100142 10 38
300005 8 41 930052 23 12 3100145 10 44
300006 9 6 930053 23 13 3100146 10 43
300045 16 33 930055 23 27 3700149 10 31
300100 2 25 3100151 10 32
300100 3 45 1090190 22 7 3100157 10 14
300104 4 45 3100158 10 15
300500 10 5 1094061 14 11 3100159 10 17
3100190 12 15
310006 22 11 1095011 14 9 3100192 12 9
310007 22 9 3100192 16 25
310017 13 45 1096029 14 12 3100193 12 7
310063 16 21 1096030 14 10 3100195 12 6
310094 9 19 3100205 10 12
310096 11 9 1253061 14 5 3100214 12 43
310096 12 27 3100231 12 36
310099 6 50 2020002 12 40 3100241 5 26
3710100 5 20 3100245 5 30
310102 12 70 2040033 15 37 3100250 22 10
310106 4 4 3100253 22 8

310132 6 36 2100194 8 44 3100254 22 ©6



INDEX

VG3721-8 Page =5
Parts No. PageNo. Ref No. Weight{g) Parts No. PageNo. Ref No. Weight{g) Parts No. PageNo. Ref.No. Weight(g)
3100256 22 5 3107273 21 25 3204021 4 6
3100275 6 12 3107274 8 61-2
3100283 6 13 3107274 20 21-2 3207146 20 14
3100305 9 16 3107274 21 27 3207146 21 156
3100307 9 24 3107275 20 7-2 3207148 20 10
3100309 9 7 3107277 20 7-3 3207148 21 10
3100309 13 30 3107280 20 7-5
3100310 8 13 3107282 20 7-1 3240072 12 58
3100329 15 13 3107303 8 20
37100330 15 43 3107303 20 18 3260010 5 9
3100331 15 30 3107303 21 19 3260011 6 9
3100332 15 22 3107306 8 22
3100338 7 26 3107306 20 19 3400261 15 20
3100345 15 12 3107306 21 21
3100356 15 29 3500004 1 31
3100370 15 5 3109201 5 31 3500005 1 30
3100371 15 21 3109300 10 1-1 3500006 15 45
3100384 3 21 3109302 10 1-2 3500007 1 26
3100386 3 22 3500008 2 b3
3100533 8 53 3110033 13 11 3500012 2 11
3100600 16 29 3110038 13 8 3500014 1 8
3100601 16 28 3110201 20 23 3500014 2 12
3100602 16 24 3500021 4 17
3100603 16 27 3120072 6 48 3500022 4 20
3100604 16 6 3500023 4 30
3100605 16 12 3139200 5 27 3500024 4 31
3100607 16 5 3500025 4 25
3100608 16 14 3150151 15 42 3500026 4 28
3100609 18 25 3150195 15 36 3500027 4 29
3100610 18 20 3500028 4 26
3100611 17 2 3160138 9 12 3500029 4 27
3100612 17 4 3500030 4 21
3100613 17 6 3180100 10 3 3500031 4 23
3100614 18 19 3500032 4 24
3100616 17 15 3200013 2 bb 3500033 4 32
3100623 12 12 3200086 13 33 3500034 4 33
3100623 16 26 3200112 7 15 3500035 4 34
3100625 16 1 3200116 7 23 3500036 4 35
3100626 16 1 3200118 7 22 3500037 4 37
3100636 16 34 3200132 20 2 3500038 4 38
3200132 21 2 3500039 4 22
3101315 20 3 3200215 11 7 3500040 4 19
3101315 21 3 3200236 15 15 3500041 4 14
3101754 11 40 3200237 15 14 3500044 4 10
3200238 15 17 3500045 4 11
3107270 20 7-4 3500046 4 15
3107273 8 61-1 3201355 12 21 3500047 4 12
3107273 20 21-1 3500048 4 13



VG3721-8

Parts No. PageNo.

Ref.No. Weight(g)

Parts No. PageNo. Ref No. Weight(g)

INDEX

Page = 6

Parts No. PageNo. Ref.No. Weight(g)

3500050
3500051
3500054
3500056
3500062
3500064
3500065
3500066
3500067
3500068
3500069
3500070
3500071
3500072
3500073
3500074
3500075
3500076
3500081
3500082
3500084
3500086
3500091
- 3500095
3500096
3500097
3500100
3500101
3500104
3500105
3500109
3500113
3500114
3500115
3500116
3500118
3500119
3500120
3500121
3500122
3500123
3500124
3500126
3500127
3500128
3500129
3500130
3500131

— ) —— e e ) e ] ] ) ] ) ) eeed d aed —d —
MMNMNOMMNONMPPNNNNMNPDNNNRNNNNNMNNONOOGONORMDNMNNOOOOITIIIDIIDIIDIIIOIOOONOOO A

9
1
6
8
37
38
29
23
30
11
10
45
44
41
42
46
47
43
1
2
4
10
14
7
54
28
3
1
6
10
16
30
34
33
31
37
17
47
46
38
47
24
57
13
8

4
3
1

3500132
3500133
3500136
3500137
3500138
3500139
3500141

3500142
3500143
3500146
3500147
3500148
3500149
3500150
3500151

3500152
3500153
3500154
3500155
3500156
3500157
3500158
3500160
3500161

3500162
3500163
3500165
3500166
3500167
3500172
3500174
3500178
3500179
3500180
3500201

3500202
3500203
3500204
3500205
3500206
3500207
3500208
3500213
3500215
3500216
3500223
3500224
3500226

12
12
12
12
12
12
12
11
11
11
11
11
11
11
11
11
11
11
11
11
11
11
11
11
12
12

5

5

5
10
10
10

—
@

MMNON = —= =N D2NDdMDMDMNW=O

55
52
50
61
56
62
64
16
12

8

1

2

4
21
20

5
23

5]
26
28
30
32
38
36
16
23

22

23
29
45
41
22
13
19
1
27
39
40
43
48
6
50
13
12
16
22
1
29

3500227
3500228
3500229
3500230
3500232
3500233
3500234
3500236
3500237
3500238
3500240
3500242
3500245
3500246
3500247
3500249
3500250
3500250
3500269
3500270
3500271
3500281
3500284
3500285
3500286
3500287
3500291
3500292
3500293
3500294

3500285

3500296
3500297
3500297
3500299
3500300
3500304
3500305
3500309
3500309
3500310
3500320
3500402
3500404
3500407
3500408
3500410
3500411

anN N

—_

—

NN
~NO POO®OO—=OCOOMOOOMWOMWONOMWMWWWWWWWWOWWWWWWWWWEWNWIN

_—

NN~ OTOLO

4
5
9

54

39

48

40

44

42

33

43

50

47

48

51

55

54
8

25

32

34

19

15

17

13

10

39

55

35

38

46

30
1
1

50

32
4

28

53

49
2
6
4

33

18

35

32

19



INDEX

VG3721-8 Page = 7
Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight{g)
3500412 15 1 3501270 17 14 3501581 2 39
3500413 5 25 3501271 17 28 3501583 2 34
3500415 15 26 3501272 17 27 3501584 2 17
3500418 15 31 3501275 17 30 3501585 2 33
3500419 5 32 3501276 17 26 3501596 13 3
3500422 15 19 3501280 17 24 3501597 13 6
3500423 15 24 3501281 16 19 3501598 13 1
3500424 15 27 3501282 17 23 3501771 22 19
3500425 15 35 3501283 17 18 3501772 22 15
3500426 10 11 3501284 17 20 3501773 22 17
3500430 1 3 3501289 17 31-2 3501774 22 23
3500431 1 7 3501290 17 31-1 3501775 22 21
3500432 2 8 3501295 17 44 3501776 22 27
3500441 6 17 3501503 13 12 3501777 22 26
3500442 6 34 3501514 13 44 3501778 22 14
3500444 6 18 3501520 13 28 3501779 2 15
3500445 6 19 3501521 13 25 3501818 11 10
3500446 6 21 3501523 13 24
3500448 6 16 3501526 13 41 3507060 8 17-1
3500450 3 18 3501527 13 37 3507061 8 27-1
3500451 3 23 3501528 13 35 3507061 21 23-1
3500456 5 19 3501529 13 22 3507064 8 17-2
3500458 10 27 3501530 13 48 3507065 8 27-2
3500459 10 28 3501531 14 14 3507065 21 23-2
3500460 10 34 3501532 12 28 3507144 21 29
3500461 10 48 35015632 13 40 3507147 21 7-1
3500465 6 32 3501533 13 9 3507148 21 7-2
3500466 3 29 3501537 13 51
3500603 22 1 3501538 13 27 3508097 7 9-1
3500605 22 2 3501539 2 45 3508098 7 9-2
3500614 24 12 3501542 14 1 3508099 7 9-3
3500615 7 11 3501551 14 7 3508100 7 94
3500616 7 19 3501552 14 4 3508101 7 95
3500617 7 17 3501553 14 17 3508152 19 5-1
3500697 17 33 3501557 13 17 3508153 19 5-3
3500698 17 46 3501558 13 16 3508154 19 2-2
3500699 18 33 3501560 13 20 3508155 19 2-4
3500700 24 1 3501563 1 18 3508156 19 2-6
3500701 24 17 3501564 1 21 3508160 19 1
3501565 1 23 3508163 19 7-1
3501122 17 50 3501566 1T 10 3508164 19 7-2
3501250 17 41 3501570 2 27 3508165 19 7-3
3501251 17 39 3501571 2 43 3508166 19 7-4
3501252 17 36 3501572 2 47 3508168 19 6
3501253 17 47 3501573 2 35 3508181 19 5b-2
3501259 1734-2 3501574 2 41 3508182 19 2-1
3501260 1734-1 3501575 2 3 3508183 19 2-3
3501265 17 45 3501580 2 37 3508184 19 2-5



VG3721-8

Parts No. PageNo. Ref.No. Weight(g)

INDEX

Parts No. PageNo. Ref.No. Weight(g)

Page = 8

Parts No. PageNo. Ref.No. Weight(g)

3509036
3509037
3509039
3509075
3509320

4109410
6209401

9620003
9620008
9620202
9620210
9620631

9620666
9620670
9620673
9620675
9620678
9620679
9620680
9620681

9620688
9620689
9620690
9620691

9620696
9620700
9620703

9710089
9710124

9720192
9720193
9720195
9720196
9720262
9720263

11
11
11
19

9

24

24
24
23
23
23
23
23
23
23
23
23
23
23
23
23
23
23
23

24

24
24
24
24
24
24

17-2
18
17-1
4
25

35

34

23
24
25
26
18

21
20

17
16

10-2
10-1

9-3
9-5

9-6
9-2
9-1



jamato

PILSYUBISHKRARA
YAMATO SEWING MACHINE MFG. £0, LT,

4-4-12 NISHITENMA, KITA-KU, OSAKA,JAPAN
TEL : 81-6-6364-5621 FAX :81-6-6365-5176

T530-0047 ARWIERABXRH4TELIEIZS
TEL(06)6364-5621(f) FAX(06)6365-5176

P/N 9710124(P)
No. 2 Edited in 2009.1
(VG3721-8) Printed in Japan 2009.2.2H®

[ie P/N 9730098 No.3}



	Contents

	目次
	[P1]   MISCELLANEOUS COVERS(1)
	[P1]   カバー関係(1)
	[P2]   MISCELLANEOUS COVERS(2)
	[P2]   カバー関係(2)
	[P3]   MISCELLANEOUS THREAD EYELETS
	[P3]   糸道関係
	[P4]   MISCELLANEOUS BUSHINGS & EYE GUARD
	[P4]   ブッシュ及びアイガード関係
	[P5]   NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM

	[P5]   針受ケ及び下軸機構
	[P6]   UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM
	[P6]   上軸及び針糸繰リ機構
	[P7]   NEEDLE BAR MECHANISM
	[P7]   針棒機構
	[P8]   PRESSER FOOT MECHANISM
	[P8]   押エ機構
	[P9]   SPREADER MECHANISM
	[P9]   飾リ糸ルーパ機構
	[P10] LOOPER DRIVING MECHANISM
	[P10] ルーパ機構
	[P11] FEED DRIVING CONTROL MECHANISM
	[P11] 前送リ調節機構
	[P12] FEED DRIVING MECHANISM
	[P12] 送リ機構
	[P13]　KNIFE DRIVING MECHANISM
	[P13] メス機構
	[P14] MISCELLANEOUS SUCTION PIPE
	[P14] 吸込管関係
	[P15] LUBRICATION MECHANTSM

	[P15] 給油機構
	[P16] PULLER MECHANISM EXCLUSIVE PARTS(1)
	[P16] ブラー機構専用部品(1)
	[P17] PULLER MECHANISM EXCLUSIVE PARTS(2)
	[P17] ブラー機構専用部品(2)
	[P18] PULLER MECHANISM EXCLUSIVE PARTS(3)
	[P18] ブラー機構専用部品(3)
	EXCLUSIVE PARTS/サブモデル専用部品
	[P19] VG3721-8
	[P20] VG3721-8-WF1
	[P21] VG3721-8-WF4

	[P22] EXTRA PARTS

	[P22] 特注部品
	[P23] THREAD STAND
	[P23] 糸立台
	[P24] ACCESSORIES
	[P24] アクセサリ関係
	[P25] WARNING LABEL
	[P25] 警告ラベル
	[P26] LIST of MAIN SPARE PARTS
	[P26] 主要部品リスト
	[P27] INDEX
	[P27] 索引

